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> Table 1. Chemical composition of specimens. (in wt.%)
Mark Type of steel C Si | Mn P S Ni Cr | Mo A% Cb | Co B
T35 - H46 (A) 0°19 | 0*33 | 0°76 | 0*016| 0*016 0°09 | 11°24] 0°65 | 0°36 | 026 -— —_

- TV5 H46 (V) 0°19 | 0°35 | 0*74 | 0°016| 0°016| 0*10| 11°12| 0*62 | 0°37 | 0°25 — —

T 6 - H46 mod. (A) 0°20 | 0°29 | 0*77 | 0*016] 0*007| 0*08 | 11°21] 0*94 | 0°19 | 0°19 — —
T 7 TAF (A) 10204 0°22 | 0°73 | 0°014{ 0°014{ 0°09. | 11°50| 0°90 | 0*18 | 0°16 — {0°012
Ts8 TAF+Co(A) | 019 | 036 | 0°72 | 0°019] 0*017{ 0*10 | 11*04] 0°*9t-{ 0*19.| 0*19 | 101 |0*0065
TVag | TAF+Co(V) |0°18°] 0°55 | 0°67 | 0*015| 0° 015 010 | 11°04] 0°85 20 0°21 | 1°0t [0°008
(A) air melted, (V) . vacuum melted. ‘
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100. and 1000 hours rupture strength
of 12%Cr-modified steels.
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Effect of Co and Ni on the Properties
of 12%Cr~Mo V-Nb Heat Res1st1ng
Steels.
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Table 1. Chemical composition of specimens. (%) -
 Mark c Si | Mn P S Cr | Mo v Nb Co Ni
S 016 0°43 056 0°007 0°022 12°27 046 0°31 0°30 —_ —
Co 3 0°1 047 061 0°006 0+021 12°33 046 0°34 0°28 0°30 —_
Co ¢ 016 043 0°58 - 0°*005 0°021 12°06 047 0°31 027 0°65 —_
Co 15 0°1 046 0°58 0005 0°020 1222 047 0°38 027 1°55 —
Ni 1 016 042 0°59 0*005 0°022 1222 047 0°29 0°28 — 1102
Ni 2 016 043 0°59 0°006 0°022 | .12°42 046 0°28 027 2°04
Ni 4 015 042 057 0°007 0°015 12+10 0°45 0°33 026 — 4+09
Ni 6 0°15 065 0°56 0*006 .| 0°014 1194 0°52 0°33 0°25 ) 591
CoNi 0°19 041 061 0005 | - O'Ol7‘ 1227 166 046 039 l 320 0°87
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Fig. 1. - Effect of austenitzing temperature on

quenched hardness.
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Fig. 2. Effect of tempering temperature on
hardness after 1150°C air cool.
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Condition . | . .
' 1050°C x 1/2 hr oil 6°42 | 3°93 | 2°1 0186 0 | 0 0 0 0
1150°C X 1 hr air 9°97 | 6°2 3°75 | 2°48 0 0 -0 0 0
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